United States Region |
Environmental Protection J.F. Kennedy Federal Building
Agency Boston, MA 02203

wEPA Environmental Final
Impact Statement

MDC Proposed Sludge
Management Plan,
Metropolitan District

Commission,
Boston, MA.

Part B Volume |




FINAL ENVIRONMENTAL IMPACT STATEMENT

MDC Proposed Sludge Management Plan,

Metropolitan District Commission, Boston, Massachusetts
[}

Lead Agency: U.S. Environmental Protection Agency
Region T
JFK Federal Building
Boston, Massachusetts 02203

Cooperating Federal Agencies: None

Responsible Official: William R. Adams, Jr.
Regional Administrator
U.S. Environmental Protection Agency
JFK Federal Building
Boston, Massachusetts 02203

For Additional Information
[...]
The tunnels are a significant engineering achievement, since the
tunnel to the Chelsea Creek headworks is 4 miles long, while the
one to the Columbus Park and Ward Street facilities is 7 miles
long (see Figure I-5). Preliminary screening and grit removal is
performed at the headworks.

Figure I-6 indicates the overall transport and treatment
system for Deer Island. The Deer Island WWTP is a complex primary
treatment plant, relying very heavily on sophisticated control
mechanisms to control the rate of pumping from the deep rock
tunnels. The design flow of the facility is 343 mgd.



\
s \
/ 1
/7 ]
¥ 4 ]
/ I
ot /
3 '
« Wilmirgton ; ’,‘f‘\\\
‘ v SN
\I\ lR «
/I \ \ ead,
Pt S~ - \ - ng ,
=~y \ s ’ 1
’ N \  d 1
’ : N I
’ 4
Bedforg / , i ) Wakefieys
s Burlington % \ >
“\ ot ) &
\ g / & {
f \ ’ S 3
s \ s Woburn ] X~
A ’ 1\,/ / (\‘74 . | \
( \ /W PRGN \
-~
\ \\/' ‘ /5 M s
AN elros
!Lexington \ “es" , { y - e 4 o
gy s
P A e
Medyo,d‘ /

FIGURE I-h4.

~ ”
. 2ol /"‘ir/ =L L R Y Reve'e
; S gt 9'0,_, \.‘ Ve,et
.- “
\ ~
% ._/"'O '.Vo’sr Wh"“ he\S

waltham o, |
AT AN ' e ,
(7 > ’ 5
< Deer |siand
\ sSTP

o
~ / L
"/b,’ we||es!ev/
1 \ #
\ x \ /
5 ~
T ¥\
\ V' dham
'I '\\\ A Needh \lé Isiand
7 o R
N \ 1 Ty q o
i \ o I® )
h € S ~ A (
- /I \ Dedham 2/ /-3\,
/ R et v ey \
/ \\ ‘J\
westwogQd \ .
o AN
: W - RS \ ( !
/Norwood / \ ¥ N '
o !
! L A, 195 ! ! /
' LA Canton \ 7 M —IWeymouty
’ i A ! i T /
T 2 st &« S . -~
—" ' /
# \ i Ny ,0 p——
G < : 5l
) : \Stough on 4 s
\ | \ ‘
\/ /- S
’ //’
I~

METROPOLITAN DISTRICT COMMISSION:
MEMBER COMMUNITIES & SEWERAGE SERVICE AREA

I-6



, Chelsea
- /f ¥ Headworks
\ i R, BOSTON HARBOR
AT LS ,
Deer Island _ -
Treatment Plant e
BosTON ¢ £ e
v /4\'.,\',L,/'1R - 00 P ,”
IARBOR W I N T HRET 2 »
L BOR /7
/7
s
- 7
L 5 \\ = . “ // Effluent & 0 Poiner’d
South Boston y\\ g S il ROADS Sludge Outfalls
Headworks ™ PRESIDENT "=’ 7 g
“\ { DORCIHESTER “ \\
Roxbury - BAY
Headworks bng e S iy B
sland - P v
- - -——_— - -
3 3 /’//’
/7 7/
& / 7
Moon I/(
Islang, \
_ STudge Effluent vy
Outfal 1o\ Outfall '\
X
s
Q7
&7
&
Nut Island L’I
Treatment Plant v
N ut !
T e Q Sland <l
> QUINCY =t HINGHAM
N . BAY <  BAY
LS Quincy Pump Pl
APy Statigy“ -
Braintree- = 4
leymotith | %
Pump Station
I 1 Mile !

FIGURE I-5. EXISTING MDC SEWERAGE FACILITIES



PUMP

CONTROLS
 srwaen ScaLEnine SCREENING
= ou::r o f__, MAIN DESRITTING AND
Tine (DEEP. MOZK TUNNEL) PUMPING Fume
STATION
CHELSEA CRERX HEADWORKS \ IMTO:.‘%:. u}fg’s‘"“
(CHELSEA) /
Telecommunications for
Main Pumping Station e
Control /
SLUDGE
i SEDIMENTATION | e SLuDsE I THICKENERS!
AND
un:::m & A SCUM REMOVAL
DESRITTiNG ! & TICKENED
WARD ST MEADWORKS
(ROXBURY?
\ SLUDGE
/ DIGESTERS
L CHLORINATORS
scartwme |
RAW stwast t
ey oxemTTIe }l
l omonme |
COLUMBUS PARK HEADWORKS CHLORMA —_— N !
o T S, o155 |
| TS Rwee T mm——- y

t0 NARIOR)\

FIGURE I-6. SCHEMATIC OF UNIT PROCESSES, DEER ISLAND TREATMENT PLANT o
(Source: Annual Report, Metropolitan District Commission, Sewerage Division)



After the solids have settled in the sedimentation
basins they are first thickened, and then digested in three
fixed cover anaerobic digesters. Lime is added in the thicken-
ing tanks to aid in this process, as well as to aid digestion.

A fourth digester serves as a storage tank to allow controlled
discharges of digested solids. The gas which is generated in
the digesters is used to generate all of the WWTP's electrical
energy through combustion in five 998 hp. diesel generators.
While the nine radial diesel engines which are used to 1lift
sewage into the plant were designed to operate either on fuel

oil or digester gas, operational experience has shown that these
engines can only run well on diesel fuel. Therefore, the maximum
energy recovery that could be realized by the existing system is
not possible because of equipment limitations.

The digested solids are disposed of by discharging to the
sea. In present practice, the digested sludge is mixed with chlor-
inated primary effluent, and discharged for four hours at the
beginning of each ebb tide. Of the total solids load discharged,
approximately 20% is returned to the harbor area with the next
flood tide (Hydroscience, 1971).

Table I-1 presents some of the major operating data for
the Deer Island WWTP for five consecutive fiscal years (1973-1977).
In the past, the raw wastewater was significantly diluted by sub-
stantial quantities of seawater intrusion. MDC personnel attribute
its source to defective tide gates; the tide gates are an integral
part of the combined sewer network which feeds Deer Island. During
the past five years, the MDC has had an active program of tide
gate repair.

Initially (through FY 1975) that repair program had a
significant effect upon plant capacity and performance. However,
during FY 1976 and FY 1977, sea water infiltration has apparently
increased such that influent chloride levels have again risen,
influent BOD and suspended solids have dipped, and primary treat-
ment efficiency as a whole has dropped. Although digester
performance has not dipped as significantly in the recent two
years, it is still below the high performance year of 1975.

In the past there has been some difference of opinion as
to the relative impact of the high chlorides on digester performance.
MDC has maintained that the chlorides have been the predominant
factor in causing the historically low rates for gas production
(7-9 ft.3 1lb. volatile solids destroyed). But Havens and Emerson
(MDC's consultant) have suggested that the digester efficiency has
not been significantly affected by high chlorides, but is more
closely correlated to digester temperature and mixing (Havens and
Emerson, 1973). While we will not attempt to conclusively prove
either hypothesis, it shouldbe noted on Table I-1 that the year
that influent choloride levels showed their greatest drop (1974-1975)
was the year that gas production had its most significant increase.



0T-I

TABLE I-1

SUMMARY OF DEER ISLAND TREATMENT PLANT OPERATIONS

{Sources: MDC Sewerage Division Annual Reports]
July 1972- July 1973- July 1974~ July 1975~

Operational Parameters June 1973 June 1974 June 1975 June 1976
Design Capacity (Average Daily Flow) 343 mgd 343 mgd 343 mgd 343 mgd
Actual Average Daily Flow 343 mgd 299 mgd 292 mgd 329 mgd
Operating Capacity 100% 87% 85% 96%
Primary Treatment
BODg, Influent 135 ppm 132 ppm 162 ppm 136 ppm
BODg, Effluent 95 ppm 88 ppm 107 ppm 95 ppm
BODg, Removal Efficiency 30% 33% 34% 30%
Suspended Solids, Influent 131 ppm 129 ppm 165 ppm 135 ppm
Suspended Solids, Effluent 69 ppm 56 ppm 68 ppm 74 ppm
Suspended Solids, Removal Efficiency 47% 56% 59% 45%
Chloride, Influent 2800 ppm 2600 ppm 1600 ppm 1822 ppm
Sludge Digestion
Lbs.Total Solids to Digesters (Dry Wt) 69.0 x 10° 69.9 x 106 63.0 x 106 62.5 x 10°
Lbs.Total Solids Discharged (Dry Wt) 39.3 x 106* 39.1 x 106%* 34.1 x 106* 36.3 x 106
Total Solids Reduction 43% 443 46% 42%
Lbs.Volatile Solids to Digesters (Dry Wt) 48.6 x 10° 49.9 x 106 46.4 x 106 44.2 x 10%
Lbs.Volatile Solids Discharged (Dry Wt) 18.5 x 106% 19.0 x 106* 17.0 x 106* 17.2 x 106
Volatile Solids Reduction 62% 62% 63% 61%
Digester Gas Production

Total Gas Production, Cu. Ft. 219 x 106 219 x 106 324 x 106 250 x 10°

Cu.Ft. Gas/Lb. Solids Destroyed 7.9 7.9 11.1 9.6

* Derived value based on reported loadings and percent reductions

Juiy 1976~
June 1977

343 mgd
312 mgd
9l1%

148 ppm
102 ppm
31%
154 ppm
77 ppm
50%
1803 ppm

56.9 x 106
33.0 x 106
42%

40.9 x 106
16.0 x 106
61%

229 x 106
9.7



c. Nut Island Operations: Nut Island is a 17 acre
appendage at the tip of Houghs Neck (see Figure I-5), and is
within the corporate jurisdiction of Quincy. The Nut Island
facility has been in operation since 1952, and it serves 21 com-
munities, including portions of southern and western Boston. The
design capacity of this treatment plant is 112 mgd. The total
area served by this plant is 238 square miles, and in 1977 the
contributing population was 658,600. The Nut Island treatment
plant is served by seven pumping stations, but none of them are
of the magnitude of the headworks for Deer Island. Also, the
pipeline routes to Nut Island are all via land corridors.

This plant is similar to Deer Island in that it is a
primary treatment plant. While Nut Island is significantly older
than Deer Island, it has been periodically upgraded in its equip-
ment and operations. Figure I-7 is a schematic representation
of the unit processes for the Nut Island WWTP.

In addition to the prechlorination and grit removal (which
are also used at Deer Island) the raw sewage is pre-aerated for
approximately 20 minutes. Then the wastewater passes through
sedimentation tanks where the solids are settled out. The primary
effluent is chlorinated before discharge.

The primary solids are not thickened at Nut Island prior
to their anaerobic digestion. However, in a manner similar to
Deer Island, the digested sludge is disposed of by discharging
with chlorinated effluent during the four hour period beginning
with each ebb tide. Since the greatest amount of dispersion can
be realized by discharge in the area of President Roads, the Nut
Island sludge is pumped across Boston Harbor approximately 4.2 miles
to the northern tip of Long Island. Here the sludge enters President
Roads just a few yards south of the discharge point from the Deer
Island WWTP.

Even though the primary solids are not thickened prior to
digestion, digester performance at Nut Island is significantly
better than Deer Island. While Nut Island processes approximately
1/3 of the entire wastewater flow for the MDC service area, it
generates nearly 1/2 of the entire digester gas for the two MDC
treatment plants. Apparently because of (a) longer detention
time (24 days Nut Island vs. 15 days for Deer Island), and (b)
because of significantly lower chloride concentrations, Nut Island
is able to produce 3-4 times more recoverable energy per million
gallons of influent wastewater (Havens and Emerson, 1973) in the
form of gas than Deer Island. Table I-2 presents this and other
pertinent operating data for fiscal years 1973-1977.

This abundance of digester gas allows Nut Island to be
totally energy independent. Since the pumps at the facility are
electrical, there are no fuel compatibility problems. And the
digester gases also power the Rootes-type blowers for the pre-
aeration tanks. In addition, there is sufficient gas to operate



¢1-1

Effluent

P——_—_-’
High Level Sewer to Plant By-Pass . Outfall
- =——-) Sewers
Y to Sea
BAR SCREENS Chlorinators
4 Incinerator . A
3
- GRIT CHANNELS Effluent &
" - Effluent Service Digested Sludge
§ u z Pumps
= w Digested to Sea
g 4
4 o
e
E o——un | [ COMMINUTORS | By-Pass
= Generators & k—-————--—-——-)
g Blowers —1
g C MIXED FLONAEEMPS IGESTOR
= ﬁtd“ { — 8 o 4 ’—\
Overflow eter t 8
By-Passi o}
i &
- ot G K ”
_ ¢ Sludge v '
GAS HOLDING SPHERE ¢ Digestor Gas e
FIGURE I-7. SCHEMATIC OF UNIT PROCESSES, NUT ISLAND TREATMENT PLANT.

[Source: Metropolitan District Commission, Sewerage Division]



€T-1

TABLE I-2

SUMMARY OF NUT ISLAND TREATMENT PLANT OPERATIONS

[Sources: MDC Sewerage Division Annual Reports]

July 1972- July 1973- July 1974~ July 1975-

Operational Parameters June 1973 June 1974 June 1975 June 1976
Design Capacity (Average Daily Flow) ' 112 mgd 112 mgd 112 mgd 112 mgd
Actual Average Daily Flow 144 mgd 139 mgd 138 mgd 123 mgd
Operating Capacity 129% 124% 123% 110%
Primary Treatment
BOD5, Influent 126 ppm 124 ppm 151 ppm 147 ppm
BODg, Effluent 95 ppm 88 ppm 119 ppm 122 ppm
BODg, Removal Efficiency 25% 29% 21% 17%
Suspended Solids, Influent 218 ppm 250 ppm 200 ppm 209 ppm
Suspended Solids, Effluent 121 ppm . 114 ppm 103 ppm 113 ppm
Suspended Solids, Removal Efficiency 45% 59% 49% 46%
Sludge Digestion
Ibs.Total Solids to Digesters (Dry Wt) 46.3 x 108 45.5 x 10° 43.3 x 10° 33.1 x 10°
Lbs.Total Solids Discharged (Dry Wt) 24.1 x 106* 24.1 x 105% 21.7 x 10%% 16.5 x 10°
Total Solids Reduction 48% 47% 50% 50%
Lbs.Volatile Solids to Digesters (Dry Wt)  36.2 x 10° 35.5 x 10° 34.2 x 102 26.2 x 102
Lbs.Volatile Solids Discharged (Dry Wt) 14.4 x 10°% 14.2 x 100* 12.7 x 10°* 9.7 x 10
Volatile Solids Reduction 61% 60% 63% 63%
Digester Gas Production 6 6

Total Gas Production, Cu. Ft. 319 x 10° 285 x 10 299 x 10° 225 x 10

Cu.Ft. Gas/Lb. Solids Destroyed 14.5 13.4 13.7 13.6

* Derived value based on reported loadings and percent reductions

July 1976-

June 1977

112 mgd
128 mgd
114%

150 ppm
120 ppm
20%
199 ppm
109 ppm
45%

36.7 x 10°
19.1 x 10°
483

10°

28.9
106

11.3
6l%

E

233 x 10°
13.2



the Nichols three-hearth multiple hearth incinerator which is
used to burn screenings and grit. Ash from the incinerator is
presently discharged to President Roads along with the digested
sludge.

Nut Island has recently put into operation a Water-grate
(brand) of grease incinerator. The large amounts of grease that
accumulate at the Nut Island plant are a particularly bothersome
operational problem.

As can be seen from Table I-2, the Nut Island facility has
consistenly been hydraulically overloaded in recent years. Al-
though the degree of overloading has been slowly dropping, the
removal efficiencies for BOD and suspended solids has been some-
what variable, and have not shown a consistent improvement.

B. Purpose of the Proposed Project

1. Chronology of Administrative and Planning Activities

In order that this EIS may be put into the perspective of
sludge management planning for Boston Harbor, a brief history and
chronology of related activities will be presented first. This
history is outlined schematically in Figure I-8.

The current planning for the disposal of sewage sludge
generated in the Metropolitan Boston area had its genesis in
May, 1968. At that time, the Federal Water Pollution Control
Administration convened an enforcement conference to discuss
with the Commonwealth of Massachusetts the adverse economic
and public health impacts that wastewater was having on the
shellfishing areas of Boston Harbor. . In addition, the confer-
ence addressed the total impacts on the water quality of Boston
Harbor.

Approximately one year later, in April, 1969, the enforce-
ment proceeding was reconvened, and is referred to as the Second
Enforcement Conference. This conference was called to discuss
the progress made on the recommendations that were put forth in
the First Conference. But most importantly, it made the
following recommendations:

a) that a "consulting firm be retained" to evaluate the tidal
and current patterns and the dispersion characteristics of
Boston Harbor, particularly as it effects the Deer Island and
Nut Island treatment plants. Evaluation would include....the
determination of mixing zones and recommendations for sludge
disposal and chlorination practices.

b) "Provide an evaluation and recommendation as to the most
practical and economical solution to the....effects of trib-
utary streams and combined sewer overflows."



In implementing the first recommendation, the Massachusetts
Division of Water Pollution Control (DWPC) retained the firm of
Hydroscience, Inc., to describe the hydrographic conditions of
Boston Harbor. That hydrographic model reached the following
conclusion: "that the present practice of discharging sludge
for the first three hours of ebbing tide results in the depo-
sition of approximately 15 to 20 percent of the sewage sludge
solids in the portion of the harbor west of Deer Island."

The results of the Hydroscience model prompted the DWPC and
the Metropolitan District Commission (MDC), operator of the Deer
and Nut Island facilities, to sign a Memorandum of Agreement on
October 1, 1971. This memorandum, supported by the EPA, stated
that the MDC would:

1) "study alternative methods for the disposal of sludge from the
Nut Island and Deer Island Treatment Plants and file a report on
alternative methods with the Secretary of Environmental Affairs
and the Division on or before April 1, 1972;

2) '"Prepare a preliminary engineering report indicated by the
results of the above study for submission to the Secretary of